BARKSDALE AFB PHARMACY FORMULARY
Sorted by Therapeutic Class

As Of August 2004
***The brand names in the listings below are for reference use only and do not signify the product dispensed***


Main (Clinic) Pharmacy 
                      

Satellite (Refill) Pharmacy

New prescriptions ONLY                  

Refills ONLY
243 Curtiss Road
                     


Building 4709

Barksdale AFB, LA 71110
                      

Barksdale AFB, LA 71110

Open: 0730 – 1700, M-F  
                     

Open: 0730-1700, M-F  

TEL. NO: (318) 456-6230                                
(318) 456-8348; 
Toll Free:  (877) 576-1539

CLOSED on Saturdays, Sundays, federal holidays, and designated ‘down’ days.  Also closed every Thursdays from 15:30 on for training.

-The pharmacy must use generic medication whenever possible.  A prescription written as “Dispense as Written” may not be accepted.  Drugs with narrow therapeutic margins will not be generically substituted.  

- TELEPHONE & FAXED PRESCRIPTIONS:  Are not accepted.  This also includes prescription renewals.  The pharmacy can, however, accept a change or substitution to a non-controlled and Schedule 3, 4 and 5 prescriptions via telephone  if the original prescription is located within the pharmacy.   

- NON-CONTROLLED PRESCRIPTIONS: Are honored up to 365 days from the date the prescription was written.  Antibiotic prescriptions over 10 days old will be filled at the discretion of the pharmacy.  Prescriptions for maintenance medications may be written for up to a 90 day supply with a maximum of 3 refills.  All other non-controlled prescriptions may be written for up to 30 days supply with a maximum of 11 refills.

- CONTROLLED PRESCRIPTIONS:  Prescriptions for Schedule 3, 4 or 5 medications will be honored for 6 months from the date they were written with up to 5 refills.  Prescriptions for Schedule 2 medications will be honored for 7 days from the date they were written.  Providers are reminded to include their DEA number on all controlled prescriptions. 

- Refer to last page for more dispensing policies/restrictions.  Items in bold denote DoD Basic Core Formulary (BCF) agents.

- Privacy Act:: In accordance with the Health Insurance and Accountability Act of 1996, Department of Defense and Air Force Policy, a patient must possess a valid Military ID to pick up any prescription. A patient representative may pick up prescriptions.  However, the patient representative must possess a valid photo identification, preferably a Military ID, possess the patient’s Military ID card (a copy front and back may be substituted), and possess a signed statement authorizing the representative to act on patient’s behalf for this purpose.

- Although medications are provided at no cost to our patients, this service is not free—the American taxpayer pays the bill.  Please consider less expensive alternatives whenever possible when prescribing. 

THERAPEUTIC CLASS INDEX

I. Anti-Infectives (antibiotics)
II. Cardiovascular (angina, lipids, HTN, platelet/coag, diuretics, arrhythmias)
III. Central Nervous System (epilepsy, depression, mood, Parkinson’s, stimulants, migraines)
IV. Dermatologic (acne, antibiotics, fungal, parasitic, psoriasis, steroids, anesthetics)
V. Gastrointestinal (H2 blockers, PPI, laxatives, anticholinergics, emesis)
VI. Genitourinary (urinary, ED)
VII. Metabolic / Endocrine (steroids, DM, gout, HRT, OCP, thyroid)
VIII. Musculoskeletal (analgesia, anti-rheumatics, muscle relaxants, osteoporosis)
IX. Ophthalmic 
X. Otic 
XI. Respiratory ( anti-histamines, decongestants, cough/cold, allergy, asthma, nasal)
XII. Vaginal Preparations
XIII. Vitamins / Minerals / Electrolytes 
XIV. Miscellaneous (anti-neoplastic, dental, rectal, tobacco cessation)
	
Cephalosporins

Cefadroxil (Duricef) susp 250/5, 500/5

Cephalexin (Keflex) Susp 125/5, 250/5; 250, 500 mg cap
Ceprozil (Cefzil) Susp 125/5, 250/5; 250 mg, 500 mg tab
Cefdinir (Omnicef) 125mg/ 5 mL susp
Fluoroquinolones

Ciprofloxacin (Cipro) 500 mg Tabs 

Gatifloxacin (Tequin) 200, 400 mg tab
Macrolides

Azithromycin (Zithromax) Susp 100/5, 200/5; 250 mg tab
Clarithromycin (Biaxin) Susp 125/5, 250/5 mL
Erythromycin (EryPed 200) Susp 200 /5 mL
Erythromycin (Ery-Tab) Tabs 250 mg
Erythromycin 200- / Sulfisoxazole 600 mg/5 mL (Pediazole) Susp
Penicillins

Amoxicillin (Trimox) Caps 250, 500 mg; Tabs 875mg
Amoxicillin (Trimox) Susp 125/5, 250/5, 400/5 

Amox / Clav (Augmentin) Susp 250/5, 400/5,  ES 600/5,
Amox / Clav (Augmentin) tab 500 mg, 875 mg 
Dicloxacillin (Dynapen) Caps 250 mg 

Penicillin V Potassium (Pen VK) Susp 250 / 5mL
Penicillin V Potassium (Pen VK) Tabs 250 mg, 500mg
Sulfonamides

Sulfamethoxazole 200 mg / Trimethoprim 40 mg (Bactrim; Septra) Pediatric Susp 

Sulfamethoxazole 800 mg / Trimethoprim 160 mg (Bactrim DS; Septra DS) Tabs 
Sulfasalazine tabs 500 mg
Tetracyclines

Doxycycline (Vibramycin) Capsule 100 mg 

Tetracycline (Achromycin) Capsule 250 mg

Other

Clindamycin (Cleocin) Caps 150 mg, 300 mg
Nitrofurantoin Caps 50 mg (Macrodantin),
 Caps 100 mg (Macrobid)    

Nitrofurantoin (Furadantin) Oral Susp 25/5 mL 

Anti-fungals

Fluconazole (Diflucan) SINGLE DOSE Tabs 150 mg
Griseofulvin (Gris-PEG) Tabs 125, 500 mg;
 Oral Susp 125/5
Ketoconazole (Nizoral) Tabs 200 mg 
Nystatin (Mycostatin) Oral Susp 100,000 U / mL
Anti-viral

Amantadine (Symmetrel) Caps 100 mg 

Acyclovir (Zovirax) Caps 200 mg; Tabs 800 mg

Acyclovir (Zovirax) 5% Ointment

Podofilox (Condylox) 0.5% Gel; 0.5% Solution
	Anti-parasitic

Chloroquine Phosphate (Aralen) Tabs 500 mg

Hydroxychloroquine (Plaquenil) Tabs 200 mg

Mebendazole (Vermox) Chewtabs 100 mg

Metronidazole (Flagyl) Tabs 250, 500  mg 
Primaquine Tabs 26.3 mg (15 mg base)

Anti-tubercular Agents

Ethambutol (Myambutol) Tabs 100 mg, 400 mg

Isoniazid (INH) Tabs 300 mg; Syrup 50 mg / 5 ml
Rifampin (Rifadin) Caps 300 mg 

Anti-anginals

Isosorbide Dinitrate (Isordil) Tabs 10 mg

Isosorbide Dinitrate SA (Isordil) tembids Caps 40 mg
Isosorbide Monohydrate (Imdur) Tabs 30, 60, 120 mg

Nitroglycerin SL Tabs 0.4 mg; linqual Pump Spray

Nitroglycerin  (Nitro-Dur) Transderm Patch 0.2, 0.4 mg/hr

Anti-hyperlipemics

Colestipol (Colestid) Tabs 1 gm

Fenofibrate (Tricor) Tabs 54 mg, 160 mg

Gemfibrozil (Lopid) Tabs 600 mg 

Niacin SA (Niaspan) Tabs 500 mg, 750 mg, 1000 mg

Niacin Tabs 100  mg, 500 mg

Simvastatin (Zocor) Tabs 5, 10, 20, 40, 80 mg

Anti-hypertensives

Amlodipine (Norvasc) Tabs 2.5 mg, 5 mg, 10 mg

Amlodipine/Benazepril (Lotrel) Caps 5/10, 10/20 

Atenolol (Tenormin) Tabs 25 mg, 50 mg

Candesartan (Atacand) Tabs 16 mg, 32 mg

Candesartan/HCTZ (Atacand HCT) Tabs 16/12.5, 32/12.5
Captopril (Capoten) Tabs 25 mg

Clonidine (Catapres) Tabs 0.1 mg, 0.2 mg

Diltiazem (Cardizem) Tabs 60 mg

Diltiazem SR (Tiazac) Caps 120, 180, 240, 300mg
Doxazosin (Cardura) Tabs 2 mg, 4 mg, 8 mg 

Felodipine (Plendil) Tabs 2.5 mg, 5 mg, 10 mg

Fosinopril (Monopril) Tabs 10 mg, 20 mg, 40 mg

Fosinopril/HCTZ (Monopril HCT) Tabs 10/12.5 

Hydralazine (Apresoline) Tabs 25 mg

Lisinopril (Prinivil, Zestril) Tabs 5 mg, 20 mg

Lisinopril/HCTZ (Zestoretic) 10/12.5, 20/12.5, 20/ 25 

Metoprolol (Lopressor) Tabs 50 mg, 100 mg
Metoprolol ER (Toprol XL) Tabs 25 mg, 50 mg, 100 mg

Nifedipine SR (Adalat CC) Tabs 30 mg, 60 mg, 90 mg 

Prazosin (Minipress) Caps 1 mg, 2 mg, 5 mg

Propranolol (Inderal) Tabs 10 mg, 40 mg 

Propranolol (Inderal LA) Caps 80 mg, 120 mg
Ramipril (Altace) Caps 1.25 mg, 2.5 mg, 5 mg, 10 mg

Terazosin (Hytrin) Caps 2 mg, 5 mg
Valsartan (Diovan) Caps 80 mg, 160 mg, 320 mg

Verapamil Tabs 80 mg; SR (Calan SR) 180 mg, 240 mg 

 
	Anti-platelets / Anti-coagulants

Clopidogrel (Plavix) Tabs 75 mg

Dipyridamole (Persantine) 25 mg

Enoxaparin (Lovenox) 30/0.3ml, 40/0.3 ml, 100 mg/1 ml 

Warfarin (Coumadin) Tabs 1, 2 , 2.5, 5 mg

Diuretics

Chlorthalidone (Hygroton) Tabs 25mg

Furosemide (Lasix) Tabs 20 mg, 40 mg 

HCTZ/Triamterene (Maxzide) Tabs 25/37.5, 50/75  

Hydrochlorothiazide (HCTZ) Tabs 25 mg, 50 mg
Spironolactone (Aldactone) Tabs 25 mg

Anti-arrhythmics

Amiodarone (Cordarone, Pacerone) Tabs 200 mg

Digoxin (Lanoxin) Tabs  0.125 mg, 0.25 mg

Procainamide (Procan SR) Tabs 500 mg 

Quinidine Gluconate (Quinaglute) Tabs 324 mg


Anti-convulsants

Carbamazepine (Tegretol) Chewtabs Tabs 200 mg 

Clonazepam (Klonopin) Tabs 0.5 mg, 1 mg
Diazepam (Valium) Tabs 5 mg 

Divalproex NA (Depakote) Tabs 125, 250, 500 mg; (Depakote ER) 500 mg

Gabapentin (Neurontin) Caps 100 mg, 300 mg, 400 mg  

Phenobarbital Tabs  30 mg; Elixir 20 mg / 5 mL

Phenytoin (Dilantin) Caps 100 mg; Chewtabs 50 mg 

Phenytoin (Dilantin) Oral susp 125 mg / 5 mL

Primidone (Mysoline) Tabs 250 mg 

Valproic Acid (Depakene) Syrup 250 mg / 5 mL

Anti-depressants

Amitriptyline (Elavil) Tabs 25 mg  

Bupropion SR  (Wellbutrin SR) Tabs 100, 150 mg 

Citalopram (Celexa) Tabs 20 mg, 40 mg 

Doxepin (Sinequan, Adapin) Caps 10 mg, 25 mg, 100mg
Escitalopram (Lexapro) 20mg tabs

Fluoxetine (Prozac) Caps 20 mg

Imipramine (Tofranil) Tabs 25 mg

Nortriptyline (Pamelor) Caps 25 mg

Paroxetine (Paxil) Tabs 20 mg

Paroxetine CR (Paxil CR) Tabs 12.5 mg, 25 mg, 37.5 mg

Sertraline (Zoloft) Tabs 100 mg

Trazodone (Desyrel) Tabs 50, 100, 150 mg 

Venlafaxine XR (Effexor XR) Caps 37.5, 75, 150 mg 


	Mood Stabilizer / Neuroleptics

Lithium Carbonate (Eskalith) Caps 300 mg

Haloperidone (Haldol) 0.5 mg, 2 mg, 5 mg Tabs

Risperidone (Risperdal) 0.25, 0.5, 1, 2, 3,  4 mg 

Quetiapine (Seroquel) 25 mg, 100 mg, 200 mg, 300 mg

Anti- Parkinson’s Agents

Amantadine (Symmetrel) Caps 100 mg 

Benztropine (Cogentin) Tabs 2 mg 

Carbidopa / Levodopa (Sinemet) Tabs 10-, 25-, 25/250 

Carbidopa / Levodopa CR (Sinemet CR) Tabs 50 / 200 mg 

Trihexyphenidyl (Artane) Tabs 2 mg

Anxiolytics / Sedatives / Hypnotics

Diazepam (Valium) Tabs 5 mg 

Lorazepam (Ativan) Tabs 1 mg

Buspirone (Buspar) Tabs 5 mg, 10 mg

Temazepam (Restoril) Caps 15 mg, 30 mg

Zolpidem (Ambien) Tabs 10 mg 

Central Nervous System Stimulants

Dextroamphetamine (Dexedrine) Tabs 5 mg 

Dextroamphetamine / Amphetamine (Adderall XR) Caps 5, 10, 20, 30mg 

Methylphenidate (Ritalin) Tabs 5 mg, 10 mg 

Methylphenidate SR  (Ritalin SR) Tabs SR 20 mg 

Methylphenidate XR (Concerta) Tabs 18, 27, 36, 54mg 

Migraine Agents
Acetaminophen / Isometheptene / Dichloralphenazone (Midrin) Caps

Butalbital 50 mg, Caffeine 40 mg, Acetaminophen 325 mg (Fiorcet) Tabs

Rizatriptan (Maxalt, Maxalt MLT) 5 mg, 10 mg

Sumatriptan (Imitrex) Self Dose Injection Kit  6 mg

Sumatriptan (Imitrex) Nasal spray 20 mg

Zolmitriptan (Zomig) Tabs 2.5 mg, 5 mg
Other

Donepezil (Aricept)  tablets 5, 10 mg


Acne Products

Tretinoin  Cream 0.025%; 0.05% (Avita, Retin-A)
Benzoyl peroxide (Desquam-X) Gel 5%, 10%

Antibiotics – Topicals

Bacitracin ointment
Mupirocin (Bactroban) ointment 22 gm

Clindamycin (Cleocin T) 1% Top soln  

Erythromycin soln 2%  

Silver sulfadiazine (Silvadene) Cream 1%



	Anti-fungals – Topicals

Clotrimazole (Lotrimin) Topical sol 1%

Ketoconazole (Nizoral) 2% Cream

Nystatin (Mycostatin) 100,000 units / gm Cream
Nystatin &  Triamcinolone  (Mycolog II) cream 

Anti-parasitic - Topical

Permethrin (Elimite) Cream 5% 

Permethrin (Nix) Shampoo

Anti-psoriatics- Topical

Selenium sulfide (Selsun) Shampoo 2.5% 

Antivirals Topicals

Acyclovir (Zovirax) 5% Ointment

Corticosteroids-Topical
Fluocinolone (Synalar) Top Soln 0.01% 

Fluocinonide (Lidex) 0.05%; Cream, Oint  

Hydrocortisone Cream 1%, Rectal cream 2.5%

Triamcinolone (Kenalog in Orabase) oral paste 0.1%

Triamcinolone (Kenalog) Cream 0.1%

Hydrocortisone (Westcort) Cream 0.2%

Local Anesthetics-topical

Viscous Lidocaine (Xylocaine) oral 2%

Misc-Topical

Aluminum chloride (Drysol) Soln 20%

Ammonium lactate (Lac-Hydrin) 12% Lotion


Boric Acid (Domeboro)  Powder Packets 

Pimecrolimus (Elidel) 1% Cream


Belladonna/Phenobarbital/Ergotamine (Bellergal-S) Tabs

Bisacodyl (Dulcolax) Tabs 5 mg
Co-lyte / Golytely Oral Solution

Dicyclomine (Bentyl) Tabs 20 mg

Diphenoxylate 2.5 mg  / Atropine 0.025 mg Tabs (Lomotil)

Docusate calcium (Surfak) Caps 240 mg 

Fleet Enema

Hyoscyamine/Atropine/Phenobarbital/Scopalamine (Donnatal) Tabs, Elixir 

Lactulose (Cephulac) Syrup 10 mg / 15 ml

Lansoprazole (Prevacid) Caps 15 mg, 30 mg

Loperamide (Imodium) Caps 2 mg

Mesalamine (Asacol) Tabs 400 mg delayed release

Metoclopramide (Reglan) Tabs 10 mg; Soln 5mg / 5 ml

Misoprostol (Cytotec) Tabs 200 mcg

Pancreatic Enzymes (Pancrelipase) Caps

Rabeprazole (Aciphex) Tabs 20 mg

Ranitidine (Zantac) Tabs 150 mg
	Anti-emetics

Granisetron (Kytril) Tabs 1 mg (for chemo patients only, 8/month)

Meclizine (Antivert) Tabs 25 mg 

Metoclopramide (Reglan) Tabs 10 mg

Promethazine (Phenergan) Tabs 25 mg 
Promethazine Supps 12.5mg, 25 mg


Urinary Tract Agents

Finasteride (Proscar) Tabs 5 mg

Oxybutynin (Ditropan) Tabs 5 mg;  1 mg / ml soln

Phenazopyridine (Pyridium) Tabs 100 mg

Tamsulosin (Flomax) Caps 0.4 mg 

Tolterodine LA (Detrol LA) Tab 2 mg, 4 mg

Flavoxate (Urispas) 100mg Tabs

Erectile Dysfunction

Yohimbine (Yocon) 5.4mg Tabs 


Androgens

Testosterone 2% ointment 

Corticosteroids

Dexamethasone (Decadron) Tabs 0.5 mg, 4 mg

Fludrocortisone (Florinef) Tabs 0.1 mg 

Methylprednisolone (Medrol) 4 mg Dosepak
Prednisolone (Prelone) Oral liquid 15 mg / 5 mL

Prednisone (Deltasone) Tabs 1 mg, 5 mg, 10 mg, 20 mg 

Diabetic Supplies
Glucose monitor (Precision Xtra)

Glucose Test Strips (Precision Xtra) - limit 400 per 90 days
Lancets 

Syringes, insulin Lo-Dose, Hi-Dose-– limit 200 per month
Gout Agents

Allopurinol  Tabs 100 mg, 300 mg

Colchicine Tabs 0.6 mg

Probenecid (Benemid) Tabs 500 mg

Hormone Replacement Therapy

Estradiol (Estrace) Tabs 1mg

Estradiol (Esclim) Patch 0.05 mg, 0.1 mg 

Estrogen Conj (Premarin) Tabs 0.3, 0.625, 0.9, 1.25 mg 

Estrogen Conj 0.625 /Medroxyprogesterone 2.5  (PremPro) Tabs 

Estrogen Conj 0.625 /Medroxyprogesterone 5  (PremPro) Tabs


	Estrogens Esterified 1.25/Methyltestosterone 2.5 (Estratest) Tabs

Estrogens Esterified 0.625/Methyltestosterone 1.25 (Estratest HS) Tabs

Ethinyl Estradiol 5 mcg/Norethindrone 1 mg (FemHRT) 
Estrogen Conjugated (Premarin) Vaginal Cream

Medroxyprogesterone (Provera) Tabs 2.5 mg, 10 mg

Hypoglycemic Agents

Glimiperide (Amaryl) Tabs 1 mg, 2 mg, 4 mg 

Glipizide (Glucotrol) Tabs 5 mg, 10 mg

Glipizide XL (Glucotrol XL) Tabs 5 mg, 10 mg 

Glucagon Emergency Kit 1 mg Vial Injection 

Glyburide (Diabeta, Micronase) Tabs 2.5mg,  5 mg

Glyburide micronized (Glynase) Tabs 3 mg, 6 mg 

Insulin Aspart (Novolog)

Insulin NPH (Novolin N)

Insulin NPH / Regular 70/30 (Novolin 70/30)

Insulin Glargine (Lantus)

Insulin Lente (Novolin L)

Insulin Lispro (Humalog)

Insulin Regular (Novolin R)

Metformin (Glucophage) Tabs 500 mg, 1000 mg

Metformin XR (Glucophage XR) Tabs 500 mg 

Metformin/Glipizide (Glucovance) Tabs 1.25/250, 2.5/500, 5/500

Pioglitazone (Actos) Tabs 30 mg, 45 mg

Rosglitazone (Avandia) Tabs 2 mg, 4 mg, 8 mg

Rosiglitazone/Metformin (Avandamet) Tabs 1-, 2-, 4/500

Oral Contraceptives---Monophasic

Ethinyl Estradiol 35 mcg/Ethynodiol 1 mg (Demulen 1/35, Zovia 1/35) 28s

Ethinyl Estradiol 20 mcg/Norethindrone 1 mg/ ferrous fumarate 75mg (Loestrin Fe 1/20), 28's

Ethinyl Estradiol 30 mcg/Norethindrone 1.5 mg/ ferrous fumarate 75mg (Loestrin Fe 1.5/30), 28's

Ethinyl Estradiol 30 mcg/Norgestrel 0.3 mg (Lo-Ovral) 28s

Ethinyl Estradiol 50 mcg/Norgestrel 0.5 mg (Ovral) 28s

Ethinyl Estradiol 35 mcg/Norethindrone 1 mg (Ortho Novum 1/35) (Necon 1/35) (Norinyl 1/35)(Nelova 1/35)

Ethinyl Estradiol 30 mcg/Drospirenone 3mg (Yasmin) Tabs

Ethinyl Estradiol 30 mcg/Desogestrel 0.15 mg (Desogen) 
Mestranol 50 mcg/Northindrone 1 mg (Norinyl 1+50)  

Oral Contraceptives---Biphasic

Ethinyl Estradiol 20/10 mcg/Desogestrel 0.15 mg (Mircette) 
Oral Contraceptives---Triphasic

Ethinyl Estradiol 30/40 mcg/Levonorgestrel 0.05/0.075/0.125 mg (Trilevlen) (Triphasil) 

Ethinyl Estradiol 35 mcg/Norethindrone 0.5/0.75/1 mg(Ortho Novum 7/7/7) 
Ethinyl Estradiol 35 mcg/Norgestimate 0.18/0.215/0.25 mg (Ortho Tri-cyclen)
Oral Contraceptives---Progestin Only

Norethindrone 0.35 mg (Nor QD, Micronor) 28s


	Contraceptives-Other

Ethinyl Estradiol 20 mcg/Norelgestromin 150 mcg/24 Hrs (Ortho Evra) Patches

Thyroid Agents

Levothyroxine (Synthroid) Tabs 50, 75, 88, 100, 112, 125, 150, 175 mcg 

Liothyronine (Cytomel) Tabs 25 mcg

Thyroid Tabs 60 mg

Anti-Thyroid Agents

Propylthiouracil (PTU) Tabs 50 mg


Analgesics NSAIDS

Ibuprofen (Motrin) Tabs 400 mg, 600 mg, 800 mg

Indomethacin (Indocin) Caps 25 mg 

Meloxicam (Mobic) Tabs 7.5 mg, 15 mg 

Naproxen sodium (Anaprox DS) Tabs 550 mg 

Salsalate (Disalcid) Tabs 500 mg

Analgesics Opioids

Acetaminophen 300 mg / Codeine 30 mg  (Tylenol #3) 

Acetaminophen 120 mg / Codeine 12 mg / 5 mL Elixir
Hydrocodone / APAP 5/500 (Lortab/Vicodin) Tabs 

Hydrocodone / APAP 7.5/500 (Lortab/Vicodin) Tabs 

Hydrocodone / APAP 10/500 (Lortab/Vicodin) Tabs 

Oxycodone / APAP  5/325 mg (Percocet) Tabs
Propoxyphene / APAP 100/650 mg  (Darvocet N-100) 
Codeine Tabs 30 mg

Meperidine (Demerol) Tabs 50 mg

Morphine sulfate SR (MS Contin) Tabs 15, 30, 60 mg 

Analgesics Misc

Acetaminophen/caffeine/butalbital (Fioricet) tabs

Tramadol (Ultram) 50 mg Tabs

Anti-rheumatic Agents

Azathioprine (Imuran) Tabs 50 mg

Hydroxychloroquine (Plaquenil) Tabs 200 mg 

Methotrexate (Rheumatrex) Tabs 2.5 mg

Sulfasalazine (Azulfidine) Tabs 500 mg
Skeletal Muscle Relaxants

Carisoprodol (Soma) Tabs 350 mg

Cyclobenzaprine (Flexeril) Tabs 10 mg

Methocarbamol (Robaxin) Tabs 500 mg
Osteoporosis

Alendronate (Fosamax) Tabs 5, 10, 35, 70 mg

Raloxifene (Evista) Tabs 60 mg

Resindronate (Actonel) Tabs 5 mg, 35 mg



	
Anti-Infectives

Bacitracin Opth Oint

Ciprofloxacin (Ciloxin) 0.3% Soln

Dexamethasone / Neomycin / Polymyxin B (Maxitrol) Soln, Oint 

Erythromycin Ophth Oint 
Gentamicin (Garamycin) Soln 0.3%; Oint 0.3%

Polymyxin B / Trimethoprim (Polytrim) Soln

Sulfacetamide (Sulamyd, Bleph-10) 10% Soln, Oint

Tobramycin (Tobrex) 0.3% Soln, Oint

Tobramycin 0.3% / Dexamethasone 0.1% (Tobredex) Susp

Trifluridine (Viroptic) 1% Soln

Anti-Inflammatory / Allergy

Diclofenac (Voltaren) 0.1%  Soln
Cromolyn (Crolom) 4% Soln
Fluoromethalone (FML) 0.1% Soln

Olopatadine (Patonol) 0.1% Soln

Prednisolone (Pred-Forte) 1% Soln 

Mydriatics

Cyclopentolate (Cyclogyl) 1% Soln

Isopto-Homatropine 5% Soln

Tropicamide (Mydriacyl) 1% Soln

Glaucoma
Betaxolol (Betoptic S) 0.25% Susp
Brimonidine (Alphagan P) 0.15% Drops

Dorzolamide 2% / Timolol 0.5% (Cosopt)  Drops

Latanoprost (Xalatan) 0.05% Soln 

Pilocarpine (Isoptocarpine) 1%, 2%, 4% Soln 

Pilocarpine (Pilopine HS) 4%  Gel

Timolol (Timoptic) 0.25%, 0.5% Soln

Timolol (Timoptic XE) 0.5% Soln

Misc

Sodium chloride (Muro 128) Oint 5%; Sol 5%


Acetic Acid 2%, Propylene Glycol Diacetate 3%,  Hydrocortisone 1% (Vosol HC) Soln

Acetic Acid (Domeboro) 2% Soln

Antipyrine/Benzocaine (Auralgan) Soln

Bacitracin / Neomycin/ Polymyxin B/Hydrocortisone (Cortisporin) Susp

Ofloxacin (Floxin) 0.3% Soln

	
Cough / Cold / Allergy

Benzonatate (Tessalon Perles) Gelcaps 100 mg

Carbinoxamine 1 mg / Pseudoephedrine 15 mg per ml (Rondec Drops) 

Cetirizine (Zyrtec) Syrup 5 mg / 5 mL (for peds only)
Chlorpheniramine 8 mg / Pseudoephedrine 120 mg Caps (Deconamine SR)

Cyproheptadine (Periactin) Tabs 4 mg

Guaif 100/Codeine 10/Pheniramine 7.5/5ml Syrup  (Robitussin AC)

Hydroxyzine HCl (Atarax) Tabs 10 mg, 25 mg

Loratadine (Claritin) Tabs 10mg

Meclizine (Antivert) Tabs 25 mg 

Pseudoephedrine (Sudafed) Tabs 30 mg 

Pseudoephed120 mg/Guaif 600 mg (Entex PSE) Tab
Asthma Medications

Aerochamber

Aerochamber w/Mask (sm, med, lg)

Albuterol (Proventil, Ventolin) Inhaler 90 mcg / puff

Albuterol (Proventil, Ventolin) Soln 0.5% 

Albuterol (Proventil, Ventolin) Neb UD Soln 0.083%  

Albuterol (Proventil, Ventolin) Tabs 4 mg; Syrup 2mg/5 ml
Budesonide (Pulmicort Respules) Inh 0.5mg/2ml, 0.25 mg/2ml (restrict to peds)

Cromolyn Sodium (Intal) Inhalant sol 10 mg / mL 

Fluticasone (Flovent) Inhaler 44, 110, 220 mcg / puff

Fluticasone/Salmeterol  (Advair) 100-, 250-, 500/50 

Ipratropium Bromide (Atrovent) Inhaler 18 mcg / puff 

Ipratropium Bromide (Atrovent) Neb Soln for inh 0.02%

Ipratropium / Albuterol (Combivent) Inhaler 

Montelukast (Singulair) tabs 4 mg, 5 mg, 10 mg
Montelukast (Singulair) Granules 4 mg

Salmeterol (Serevent) Diskus 50mcg/dose

Sodium Chloride (Broncho Saline) Aerosol  

Sodium Chloride for inhalation 0.9% Ampules  

Theophylline (TheoDur, Slo-Bid) Tabs 200 mg, 300 mg 

Theophylline syrup 80 mg / 15 ml

Triamcinolone (Azmacort) Inhaler 100 mcg / puff
Nasal Preparations

Desmopressin (DDAVP) Spray 0.1%   

Fluticasone (Flonase) Spray

Oxymetazoline (Afrin 12-HR) Spray 0.05% 

Sodium chloride  Drops / Spray 


	Clotrimazole (Gyne-Lotrimin) Cream 1% 

Clindamycin (Cleocin) Cream 2%

Estrogen Conjugated (Premarin) Cream 0.625 mg / gm 

Metronidazole (Metrogel) Gel 0.75%  

Terconazole (Terazol 7) Cream 0.4%


Cyanocobalamine (B-12) 1000 mcg inj; 500 mcg tabs

Ferrous Sulfate Tabs 325 mg

Ferrous Fumarate (Ferro-Sequels) Tabs 50 mg

Ferrous Sulfate Oral Solution 15 mg / 0.6 mL 

Folic Acid Tabs 1 mg

Potassium Chloride (Klor-Con) Tabs 8-, 10-, 20 mEq 

Prenatal Vitamins w/folic acid Tabs

Pyridoxine (Vitamin B6) Tabs 50 mg

Phytonadione (Vitamin K, Mephyton) Tabs 5 mg

Sodium Fluoride drops 1.1 mg/ml

Thiamine (Vitamin B1) Tabs 50 mg 


Anti-Neoplastic Agents

Fluorouracil (Efudex) Cream 5% 

Methotrexate (Rheumatrex) Tabs 2.5 mg

Tamoxifen (Nolvadex) Tabs 10 mg
Goserelin 3.6, 10.8 mg implants
Dental Preparations

Chlorhexidine (Peridex / Periogard) Oral Soln 0.12% 

Sodium Fluoride Gel 1.1% (Prevident)     

Triamcinolone (Kenalog) Dental Paste 0.1% 

Rectal Agents

Hemorrhoidal HC (Anusol HC) Supps 

Hydrocortisone Rectal (Anusol HC) Cream 2.5% 

Fleet enema

Other 

Clomiphene (Clomid) Tabs 50 mg
Epinephrine (Epipen Jr, Epipen) Autoinj  0.15, 0.3 mg

Isotretinoin (Accutane) Caps 20 mg, 40 mg
	Smoking Deterrents

Smoking cessation products are restricted to patients enrolled in class.

Bupropion SR (Zyban) Tabs 150 mg

Nicotine Patch (Nicoderm CQ) 7, 14, 21 mg / day


Fluconazole (Diflucan) SINGLE DOSE

Limited to 2 tablets and 1 refill only.

Transplant and HIV Patients

Certain high-cost medications may be obtained through our association with Wright Patterson AFB Pharmacy.  If you are a transplant patient who is taking anti-rejection medication or an HIV+ Patient taking antiretroviral medication, please contact the pharmacy at 456-6237 for more information on this special program.

Zolmitriptan (Zomig)

Quantity limited to 6 tablets per month.

Rizatriptan (Maxalt) Dispensing Policy
2nd line therapy after documented trial of Zomig failure.

12 tablets max per month.

Prenatal Vitamin Dispensing Policy
Limited to women up to and including age 45.

Midrin Dispensing Policy

Limited to 40 capsules per Month.

Goserelin (Zoladex) Dispensing Policy

1 & 3 month product for the treatment of prostate cancer.

Granistron (Kytril) 1mg dispensing Policy

Restricted to chemotherapy patients only.

Max of 8 tablets per month.

Wellbutrin/Zyban Policy

Restricted to patients enrolled in smoking cessation class only.  Wellbutrin is not to be used for tobacco cessation. 

Imitrex Autoinjector 2/ kit

Qty limit to 24 doses per 90 days
Imitrex Nasal Spray

Qty limit to 18 doses per 90 days
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